Parts Manual

SP720

Box Snow Plow

VENTRAC.COM

Revised 10/01/25
09.20102 Rev. 02



ENTRAC

by Venture Products Inc.

500 Venture Drive
Orrville Oh 44667
www.ventrac.com

Serial Number Description

Design Model
Spec  Spec Number

Notes

« If any component requires replacement, use only original Ventrac replacement parts.
*  When ordering new components, be sure to order all required safety decals. All current safety decals must
be affixed to the replacement components prior to installation of the component.



TABLE OF CONTENTS

PARTS PAGE 4
HItCh Frame IMOUNT .....cviiiiiiicic et bbbt b et sa s 4
Blade, Cutting EAQe, & TriP EAQE. oottt ettt sttt et ettt sb e sttt et saesbesbesaessasnnens 6
SKid SNOE & BOX ENAS ...ttt sttt ettt bbbt ettt et et e b e s bt s bt e at e st et e b et ebesbesbeeneeneenean 8
70.8245 POlY EAQE Kit...ooveiiieiiiiciieciiccrctet ettt bbbt 10
70.8254 Artificial TUIT EAQE Kitu.oo.iviriiieieieriereneseseet ettt sttt ettt e s st s st e e et et e sbesbesbesae s e esaessensessens 12



PARTS
ILLUSTRATED DRAWING

Hitch Frame Mount

/4 >3 =
% —_—
’ 1€
’ 78\ =
RGCRRY
\\\ v
v h= )
S~ S
AN ,
\\ >~

\ S A
/ v n&.\ S \




PARTS

Hitch Frame Mount

REF. PART NO. DESCRIPTION QTY.
T KM-1299. . ...t Bushing, 510X 1.00 X 3-T1/32 ... e 4
2. 90.0838......... .. BOlt, 1/72-13 USS X 4-3/4 . . oo 4
I 99.E0103..........coiiii, Nut, Locking Flange 1/2-13 ... e 4
4o 95.08. ... . Washer, FIat 1/2 SAE . .. oo e 4
5.0 SP-6066.........c..iiiinn.. Frame, Hitch Adapter .. ... e e e 1
6.t 05.0209......... .o Plug, Sq. for 2-1/2x(.203 -.134) Tube. . ... ... 2




PARTS
ILLUSTRATED DRAWING
Blade, Cutting Edge, & Trip Edge




PARTS

Blade, Cutting Edge, & Trip Edge

REF. PART NO. DESCRIPTION QTY.
T SP-1197. . ANnchor, Trip EAQe SPring .« v vttt et e e et e et 3
2 KM-1081....covvveeeeee.... Bushing, 510X 1.00 X 4-3/4. . . ..o ot e e 3
3 SP-1198. .. Bushing, Spring Link. ... ...t s 3
4 ... .. 99.KOT13 .o Bolt, Hanger 3/8-16 X 5 ..o e e 6
5 410137 Spring, EXt. 1.895 OD X 8.75" L ettt ettt e 6
6. 85.B0102 ...ttt Bushing, 1.000ID X 1.125 0D X T L e vttt ettt e et e e 9
7o 85.B0105 ......covvii Bushing, .750 ID X .875 0D X .68 L . ... uvuttt ittt 6
8. 99.E0103.......ceviiieinn, Nut, Locking Flange 1/2-13 . ... o e e et 6
9. . 95.08. . i Washer, FIat 1/2 SAE . . ..o e 9
0.0 90.0808. . .....cvviiii. BOIt, 1/72-T3 USS X T ottt 3
M. 92.06. .. i NUL, 3/8-T6 USS . o oottt e 12
12200000 95.06. .. Washer, FIat 3/8 SAE . . . ..ottt e 6
13000, 90.0852. ... BOlt, 1/72-T3 USS X6 1/2 oot e 6
14 ......... 00.0758. ... Decal, SP720. . .ottt 1
15,0000, 00.0688..........cciiiinn Decal, Ventrac White. . .. ... 1
16 ..., N/A Plate, Ventrac Serial Number ... ... . i i 1
17 oot 00.0619.....ccvvviiinenn. Decal, Read Operator's Manual. . ........outitin e 1
18 . it 00.0364......ccvvviiiniinn. Decal, Warning Pinch Point . ... ... it e e 2
9.0 .. 04.0029........ccviiiiiiinn. Rivet, POP 178" X /4" SS . . o e 2
20......... SP-6039.......ciiiiii Frame, Blade SP720 ... ..ot e 1
21 ool SP-6005.........c.iiilt, Frame, Trip EAQe . ..ottt e e e e e 1
22 ... SP-6049..........coiiiiin, Link, Trip EAQe SPring. . oo vttt e e e e e 3
23 ... 78.0067. ... Cutting Edge, 3/8 X 6 1/2 X 72" . . oottt e 1
24 ... ... 97.0608......... ... Bolt, Carriage 3/8-16 X 1. oottt et e e e e e 10
25 ..., 99.SFO6. ...t NUL, SRE3/8-TB USS oottt e e e 10
26 ... 00.0770.......cviiiiiiiinn Decal, Made inthe USA . ... e 1




PARTS
ILLUSTRATED DRAWING

Skid Shoe & Box Ends




PARTS
Skid Shoe & Box Ends

REF. PART NO. DESCRIPTION QTY.
T SP-1162. .o Brace, BOX ENd. . ... e 4
2. 99.E0103........cvviieinn Nut, Locking Flange 1/2-13 .. ..o e e e 6
3 99.SF06. ...t NUL, SRE 3/8-T6 USS . o oottt et e e e e e e 10
4.......... 97.0606......... oot Bolt, Carriage 3/8-16 X 3/4. . . oot 10
5 90.0516.......cvvviiiiinnnnn BOIt, 5/16-T8 USS X 2. . o vttt et ettt e et et e et e et 8
6. 95.05. .. Washer, FIat 5/16 SAE . . . . oottt e e et 8
7o 99.SFO5. .. NUt, SRES/T6-T8 USS . .ottt e 8
8 . i 90.0810. ...t BOlt, 1/72-13 USS X 1-1/4 o oo e 6
9. . 94.08. .. Washer, FIat 1/2 USS . .. oo 6
10......... SP-6040........cciiiiinn. Frame, Box ENd Right. ... ..o e e 1
M. SP-6043...... .. Frame, Box End Left .. ...t e 1
12,0000, SP-6041. . ... SKId SROE ..o e 2




PARTS

ILLUSTRATED DRAWING
70.8245 Poly Edge Kit




PARTS
70.8245 Poly Edge Kit

REF. PART NO. DESCRIPTION QTY.
T 99.E0103.......ccvviien, Nut, Locking Flange 1/2-13 .. ..o e e e 6
2. 99.SF06. .. NUE, SRE3/8-T6 USS et e e e 26
3., 90.0810. . ..vvvveeeinne Bolt, 1/2-13 USS X 1-1/4 . et e e 6
4 ... 94.08. .. e Washer, FIat 172 USS . . ..ot e e e 6
5. SP-1171. Clamp, Poly Backer 71-3/4 . . . oo e e e e 1
6 ... 44.0430. ..ot Cutting Edge, Poly 1 X 7 X 72" <ot e e 1
7o 44,0432, .ot Skid Shoe Plate, Poly Center . . ...ttt e i i 2
8. 440431, oo Skid Shoe Plate, POly OULer . . ..ottt e e i i 4
9. 97.0616. ...t Bolt, Carriage 3/8-16 X 2. . ..ttt e 10
0.0 94.06. ... Washer, FIat 3/8 USS . . ...ttt e 16
M. 90.0610. . ....vvvveiiina BOIt, 3/8-T6 USS X 1-1/4 . ettt e e e 16
12200000 SP-6041. . ... SKId SROE ..o e 2

1




PARTS

ILLUSTRATED DRAWING
70.8254 Artificial Turf Edge Kit

12



PARTS
70.8254 Artificial Turf Edge Kit

REF. PART NO. DESCRIPTION QTY.
T 99.E0103.......ccvviien, Nut, Locking Flange 1/2-13 .. ..o e e e 6
2. 97.0608......... ... Bolt, Carriage 3/8-16 X 1. oottt et et 10
3., 90.0810. . ..vvvveeeinne Bolt, 1/2-13 USS X 1-1/4 . et e e 6
4 ... 94.08. .. e Washer, FIat 172 USS . . ..ot e e e 6
5. 05.0211. .ot Plug, RA. for 1-1/8 ID TUD@. . . . ettt e e e 4
6 ... SP-6002.........ciiiiinn. Cutting Edge, TUIf . ..o e e 1
7o SP-6003............iiinn Skid Shoe, TUIf. .. 2
8. i 99.SFO6. ...t NUL, SRE3/8-TE USS oottt e e 10

13




	Parts
	Hitch Frame Mount
	Blade, Cutting Edge, & Trip Edge
	Skid Shoe & Box Ends
	70.8245 Poly Edge Kit
	70.8254 Artificial Turf Edge Kit




